Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

Note: This report Is issued subject to the Testing and Certification Regulations of the TOV. SUD Group and the
General Terms and Canditions of Business of TUV SUD PSB Pte itd. In addition, this report Is govetned by the
terms set aut within this report.
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SUBJECT: C 7 Addvatug,
Testing of “Cresto Quartz” Brand Solid Surfacing Material R

TESTED FOR:

Co-Top Design Services
No. 2 Kranji Link
Singapore 728648

Attn: Mr Rikki Chow

SAMPLE DESCRIPTION;:

The following brand of solid suri‘acingm teridl
5" April 2012 and labelled as: “Cresto Quartz’.

st sped

bt‘.ﬁ'i'it.édspy Co-Top Design Services on

Nominal specimen dimensions Quantity

300mm x 150mm x 20mm

250mm x 250mm x ZOmm

200mm x 200mm x 3_0mm

76mm X 25mm x 20n$m'

64mm x 13mm x 20mm .

E0mm x 50mm x 20mm

50mm x 25mm x 20mm

10mm x 10mm x 20mm

ASTM D638, Type Il

TV 80D PSB

Laboratory: Phone : +55-6885 1333 Regional Head Office:

TOV $UD PSE Pte. Ltd, Fax: +§5-4776 8570 iV 5UD Asla Pasific Pte, Lid.
No.1 Sclence Park Diive E-mail. tasting@tuv-sud-psb.sg 3 Sciance Park Drive, #04-01705
Singapore 118221 www.tuv-sud-psh.sg The Franklin, Singapore 118223
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Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

PSB Singapore

TEST METHODS:

PS 18: 1968
International Association of Plumbing and Mechanical Officials — Material and Property Standard for Cultured
Marble Lavatory

1)

2)

3)

4)

Density
ASTM D792-2008
Standard Test Methods for Density and Specific Gravity (Relative Density) of Plastics by Displacement

Norminal specimen dimensions : 50mm x 28mm x 20mm
No. of determinations : 2

Impact Registance
P&18, Clause 4.1

Norminal specimen dlmens:ons .
Dropped helght on the gel coat side
No, of determination LI

Barcol Hardness .
FS18, Clause 5.4

Norminal specimen dimensions -
No. of determinations

ven Test for rackm and Crazm
PS818_Ciause 5, 5 .

Norminal specimen dimensioris.
Test condition "
No. of determinationg .

Water Absorption
P3818 Clause 4 4

Norminal specimen dimensions ™.~ 7 © "5
Pre-conditioning cr B0 3"(3 for 24hrs

Water immersion : 23 + 1°C for 24hrs
Reconditioning : 50 x 3°C for 24hrs

No. of determinations : 3

Stain

P318, Clause 6.8

Norminal specimen dimensions : 250mm x 250mm x 20mm
Teast condition : 23 + 2°C for 24hrs

No. of determination : 1

Scrub Test (Washability)
PS18, Clause 5.9

Norminal specimen dimensions : 300mm x 150mm x 20mm
No. of cycles : 40,000
No. of determinations : 2

Fwsrns LR
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Test Report No. 7191031433-MEC12-JWG

dated 26 APR 2012
PSB Smgapore

TEST METHODS (CONTINUE):
8) Cigarette Test

PS18. Clause 5.8

Norminal specimen dimensions X 180mm x 150mm x 20mm

Burning time : 3 mins

No. of determination : 1

9} |zod Impact Strength
ASTM D256:2010

Standard Test Methods for Determining the lzod Pendulum Impact Reasistance of Plastics

Norminal specimen dimensions
Capacity of pendulum
No. of determinations

10} Tensile Properties
ASTM D638:2003

Standard Test Methad for Tens:!e_ Properties of Plastics

Norminal spacimen dlmensmns
Initial gauge length
Length of grip separation
Crosshead speed

No. of determinations

ASTM D&3s, Type lll

ASTM E831:2006 .
Standard Test i 't‘ od for Llnear Therm"‘"l;, ]

[nstrument used
Test condition
Nominat thickness
Heating rate

Load
Atmosphere

12) Chemical Resistance

Norminal specimen dimensions 50mm x 50mm x 20mm
Test condition : 23 + 2°C for 24hrs
No. of determination : 1
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Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

TEST RESULTS:
1 Densﬂy (glcm ) average
. No visible cracks was
2 impact Resistance observed Shall not show cracks
3 Barcol Hardness, average 77 40 minimum
. . No visible cracks or crazing Shall not show evidence
4 Oven test for Cracking or Crazing was observed of cracking or crazing
Shall not absorb water in
5 Water absorption (%), average.- i excess of 0.58% in 24hrs
Stain
(a) Coffee
(b) Tea
(c) Washing Detergent
(d) Acetone o -
(e) Olive Oil ! ;
(f) Lipstick -
(@) Fly Spray‘_‘
() Ink Washable -
8 (i) 6% Urea* Shall be such that it wiil
(i) Alcohol withstand all reagents
(k) 1% lodine :
() Shoe Polish (paste form)
{m) Vinegar :
(n) 10% Housghoid Ammonla
Solution ™. .0
(0) 10% Citric Acid:sc tfipn SRR
(P) Amy Acetate e
(q) Carbon Tetrachlondé o
() Trisodium Phosphate "= _
| No brush marks were observed |  Shall withstand 40,000
7 Scrub Test 1 on the two tested solid surface | cycles. Only slight brush
panels marks are allowed
; Shall not be more than
8 Cigarette Test (mm) 0.01 a.38mm
9 Izod Impact Strength (Jim), average 76.7 NA
{a) Maximum Tensile Strength 11.1 NA
10 {MPa), average
{b) Elongation at Break (%), 0.04 NA
average
Coefiicient of Thermal Expansion
11 (UmimeC)
Alpha 1 (70°C to 180°C) 60 NA
(Figure 1)

oy

N
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Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

TEST RESULTS: (CONTINUE)

" Hydrofiloric Acid (40%)

2) Hydrofluoric Acid (20%)

3) Nitric Acid {Conc)

4) Nitric Acid (20%)

5) Sulphuric Acid (98%)

6) Sulphuric Acid (20%)

7) Perchioric Acid (80%)

8) Perchloric Acid (12%)

9) Phosphoric Acid (85%)

10) Phosphoric Adid (17%)

11) Sodium Hydroxide (sat. aq)

12) Sodium Hydroxide (20%)'.

13) Potassium Hydroxide: (80%)

14) Potassium Hydroxide {(10%) -

15) Alcoholic Potassium Hydroxnde (30%

16) Ammeonia (0. 89%)

17} Acetone

o|lolo|o

18) Chloroform

19) Carbon Tetrachiﬁ‘-‘bride

20) Toluene

21) Iso-propyl-aicohol (IPA)

22) Tetra hydro furapy - -

23) Ethyl acetate

24) Di-sthyl-sther

25) Bleach (Househald)

26) Hydrogen peroxide (3%)

27) lodine (3.5%) aqg

28) Bromine (sat. aq)

29) Potassium permanganate (sat.) -

30) Ferric chloride (25%)

CQ|oiolIolo|o|lo|loclo|o|lo|o];

31) Silver Nitrate (5%)

-a
o

32) Lead acetate (sat. aq)

33) Writing ink (Common)

34) Gentian violet (1% ag)

35) Motor Oil

38) Methy! alcohal

37) Acetic Acid

QIOo|o(o|o|[O]:

;
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Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

REMARKS:

0 denotes “No effect”

0.5 denotes “Faint Mark”

1.0 denotes “Noticeable Mark’
2.0 denotes “"Obvious Mark”
3.0 denotes "Severe Mark”

Gorssrs

June Wong 4
Associate Engineer
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Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

k. .' (,“r
PSE Singapere

Figure 1: TMA thermogram of “Cresto Quartz” brand solid surfacing material test spacimean

a
P
g
£
g F
3
: 3
g o
5 ;
2 i
:-: —
1 0
£ i
i S [l
£ L .
BH. . 3
i . . "
L& o
‘ e
: g
. i %
u§ :
La
oo
-2
3 :
I X
- = |
2 B
é &
E k
a8 &
R 5 T T lg
ﬁg i 8 g g o
B
E g (usd) afuezn vopsmanyg

Page 7 of 8



Test Report No. 7191031433-MEC12-JWG
dated 26 APR 2012

Please note that this Report Is issued uncder the foflowing terms :

1. This report applies to the sample of the specific productaquipment given at the time of its testing/calibration. The results are not used to
Indicate or imply that they are applicable to cther similar items. In addition, such resulte must not be used to indicate or imply thal TUV SGD
PSE approves, recommends or enderses the manufacturer, supplier or user of such productfequipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the produst/equipment. Unless otherwise stated in this report, no tests were conducted fo determine
long term effects of using the specific productiequipment,

2. The sample/s mentioned in this report isfere submitted/supplied/manufactured by the Client. TUV SUD PSB thersfore assumes no
responsibility for the accuracy of information on the brand name, mode! number, origin of manufacture, consignment or any Information
supplied.

3. Noting in this repert shall be interpreted tct,m‘éaan‘th_ét J or ascertained any endorsement or marks frem any other
testing authority or bodies that may be founid on that sen :

4. This report shall rot be reproduced wtiolly of i paits o ¢ Client to TOV SUD PSB or to the report or resuilts
furnished by TUV SUDPSB in any advattisements br sales promotion. o

5. Unless otherwise stated, _ﬂaéitests_f were car.riei:l,_cutﬁin TOV 8UD PSB Pte Ltd, No.1 Suishige P-&ir‘l'(.'l'f')'(lvé@ingapore 118221,

July 2011
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